


TEST REPORT

Test Report # 19W-011698 Date of Report Issue: August 7, 2019
Date of Sample Received: July 30, 2019 Pages: Page 10of 11
CLIENT INFORMATION:

Company: Pop Promos

Address:

SAMPLE INFORMATION: pencil pouch

Product Name:

Style No.: - Labeled Age Grade: -
Order No.(PO No.): - Client Request Age Grade: -
Country of Origin: China Recommended Age Grade: -
Country of Distribution: United States Tested Age Grade: -
Testing Period: 08/01/2019-08/07/2019

T m

Please refer to the following pages for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION
TESTING TECHNOLOGY CO., LTD

Lo - oo
Kevin Lee
Technical Manager

ASNEPECTION TESTING TECHNOLOGY CO., LTD + Email: Labtesting@qima.com *+ Tel: (86) 571 8999 7158
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District * Hangzhou ¢ China

\,/ The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




TEST REPORT

Test Report # 19W-011698 Date of Report Issue: August 7, 2019
Date of Sample Received: July 30, 2019 Pages: Page 2 of 11
TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION TEST(S) CONDUCTED
PASS CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings
PASS CPSIA Section 101, Total Lead in Substrate Materials
PASS California Proposition 65, Total Lead in Paints and Surface Coatings
PASS California Proposition 65, Total Lead in Substrate Materials
PASS California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)
PASS Client’s Requirement, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)

ASNBPECTION TESTING TECHNOLOGY CO., LTD ¢+ Email: Labtesting@qgima.com + Tel: (86) 571 8999 7158
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District * Hangzhou ¢ China

v The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




Test Report #

19W-011698

Pages:

Page 30of 11

DETAILED RESULTS:

CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings

Test Method:
Analytical Method:

CPSC-CH-E1003-09.1

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 1+6 s i it Lk T
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND e i s g 90
Conclusion PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

ASNBPECTION TESTING TECHNOLOGY CO., LTD
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District * Hangzhou ¢ China

¢+ Email: Labtesting@qgima.com + Tel: (86) 571 8999 7158

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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Test Report #

Pages:

DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Test Method:
Analytical Method:

CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 2 3 4+7 5+8 S Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) 20 22 ND ND 100
Conclusion PASS PASS PASS PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

ASNBPECTION TESTING TECHNOLOGY CO., LTD ¢+ Email: Labtesting@qgima.com + Tel: (86) 571 8999 7158
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District * Hangzhou ¢ China

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Total Lead in Paints and Surface Coatings

Test Method:
Analytical Method:

CPSC-CH-E1003-09.1

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 1+6 --- —nm -—- = TR
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND - - — — 90
Conclusion PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

PECTION TESTING TECHNOLOGY CO., LTD + Email: Labtesting@qima.com *+ Tel: (86) 571 8999 7158
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District * Hangzhou ¢ China

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry
Specimen No. 2 3 4+7 548 - S
Result Result Result Result Result Limit
esu
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) 20 22 ND ND 100
Conclusion PASS PASS PASS PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit =15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

ASNEPECTION TESTING TECHNOLOGY CO., LTD + Email: Labtesting@qima.com *+ Tel: (86) 571 8999 7158
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District * Hangzhou ¢ China

v The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:
California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method: CPSC-CH-C1001-09.4
Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No. 1+6 4+7 548 --- S
Result Result Result Result Limit
esu
Test ltem CAS No. ( mg/kg)
(mg/kg) ( mg/kg) (mg/ke) (mg/kg)
Dibutyl phthalate
(DBP) 84-74-2 ND ND ND 1000
Benzyl butyl phthalate 85-68-7 ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
ohthalate (DEHP) 117-81-7 ND ND ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 MD BR WD 4000
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND NP NB 1000
Di-n-hexyl phthalate
(DnHP) 84-75-3 ND ND ND 1000
Conclusion PASS PASS PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

PECTION TESTING TECHNOLOGY CO., LTD + Email: Labtesting@qima.com *+ Tel: (86) 571 8999 7158
JF A2 Building ¢ No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District ¢ Hangzhou ¢ China

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:
Client’'s Requirement, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)

Test Method: CPSC-CH-C1001-09.4
Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No. 146 447 5+8 — Lirist
Result Result Result Result
Test Item CAS No. (mg/kg)

(mg/kg) (mg/kg) (mg/kg) (mg/kg)

Dibutyl phthalate

(DBP) 84-74-2 ND ND ND 1000

Benzyl butyl phthalate 85-68.7 ND ND ND 1000

(BBP)

Di-(2-ethylhexyl)

ohthalate (DEHP) 117-81-7 ND ND ND 1000

Di-n-octyl phthalate

(DnOP) 117-84-0 ND ND ND 1000

Diisononyl phthalate 28553-12-0

(DINP) 68515-48-0 ND R ND 1000

Diisodecyl phthalate 26761-40-0

(DIDP) 68515-49-1 ND NiD ND 100

Conclusion PASS PASS PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

PECTION TESTING TECHNOLOGY CO., LTD ¢+ Email: Labtesting@qgima.com + Tel: (86) 571 8999 7158
JF A2 Building ¢ No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District ¢ Hangzhou ¢ China

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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SPECIMEN DESCRIPTION:

Specimen No. Specimen Description Location
1 Yellow coating Zipper head(yellow style)
2 Silvery metal Zipper puller(yellow style)
3 Silvery metal Zipper puller(blue style)
4 Yellow plastic Zipper teeth(yellow style)
5 Multi-color synthetic leather Main body(yellow style)
6 Red coating Zipper head(blue style)
7 Red plastic Zipper teeth(blue style)
8 Multi-color synthetic leather Main body(blue style)

'5' Ry 2\2
= -3 =
%Ei fg’( ASNBPECTION TESTING TECHNOLOGY CO., LTD ¢+ Email: Labtesting@qgima.com + Tel: (86) 571 8999 7158
'%, &y 5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District * Hangzhou ¢ China

\,/ The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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SAMPLE PHOTO:

5678070123450

MEPECTION TESTING TECHNOLOGY CO., LTD ¢+ Email: Labtesting@qima.com ¢ Tel: (86) 571 8999 7158
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District *+ Hangzhou ¢ China

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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SAMPLE PHOTO:

-End Report-

MEPECTION TESTING TECHNOLOGY CO., LTD ¢+ Email: Labtesting@qima.com ¢ Tel: (86) 571 8999 7158
5/F A2 Building * No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District *+ Hangzhou ¢ China

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




TEST REPORT

Test Report # 19W-006275 Date of Report Issue: May 15, 2019
Date of Sample Received: May 7, 2019 Pages: Page 10of 10
CLIENT INFORMATION:

Company: Pop Promos

Address:

SAMPLE INFORMATION:

Product Name:

Product Reference No.:

Model/style No.:
PO No.:

Buyer:

Supplier:

Country of Distribution:

Country of Origin:
Testing Period:

keyring/wallet components

United States
China
05/09/2019-05/15/2019

OVERALL RESULT:

Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION
TESTING TECHNOLOGY CO., LTD

kv .

lee.

Kevin Lee
Technical Manager

NSEYCTION TESTING TECHNOLOGY CO., LTD *Email: LabTesting@gima.com ¢+ Tel: (86) 5718999 7158

A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

vﬁhe test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




TEST REPORT

Test Report #

19W-006275 Date of Report Issue: May 15, 2019

Date of Sample Received: May 7, 2019 Pages: Page 2 of 10

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION TEST(S) CONDUCTED
PASS CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings
PASS CPSIA Section 101, Total Lead in Substrate Materials
PASS California Proposition 65, Total Lead in Paints and Surface Coatings
PASS California Proposition 65, Total Lead in Substrate Materials
PASS Client’s Requirement, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)
PASS California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

HCTION TESTING TECHNOLOGY CO., LTD *Email: LabTesting@gima.com * Tel: (86) 571 8999 7158
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

Vme test results) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




Test Report #

19W-006275

Pages:

Page 3 of 10

DETAILED RESULTS:

CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings

Test Method:
Analytical Method:

CPSC-CH-E1003-09.1

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 2 8 - - - Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) 66 ND 90
Conclusion PASS PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

HCTION TESTING TECHNOLOGY CO., LTD
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

*Email: LabTesting@gima.com * Tel: (86) 571 8999 7158

Vme test results) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




Test Report #

19W-006275

Pages:

Page 4 of 10

DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Test Method:
Analytical Method:

CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 31 3 4 5 6 limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 55 36 ND ND 100
Conclusion PASS PASS PASS PASS PASS
pemen®e R ! | R - | R - | R - | R - | -
esult esult esult esult esult
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 100
Conclusion PASS
Note:

mg/kg =Milligrams per kilogram
LT = Less than
ND = Not detected (Reporting Limit = 15 mg/kg)

TION TESTING TECHNOLOGY CO., LTD
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

*Email: LabTesting@gima.com * Tel: (86) 571 8999 7158

vn:e test results) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:

California Proposition 65, Total Lead in Paints and Surface Coatings

Test Method:
Analytical Method:

CPSC-CH-E1003-09.1

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 2 8 - - - Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) 66 ND 90
Conclusion PASS PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)

AMSRYCTION TESTING TECHNOLOGY CO., LTD
i A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

*Email: LabTesting@gima.com ¢ Tel: (86) 571 8999 7158

Vme test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




19W-006275

Test Report #

Pages: Page 6 of 10

DETAILED RESULTS:
California Proposition 65, Total Lead in Substrate Materials

Test Method:
Analytical Method:

CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)
Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 1 3 4 5 6 Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 55 36 ND ND 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. 7 I ---I = I — I ---I Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND - 100
Conclusion PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit =15 mg/kg)

AMSRYCTION TESTING TECHNOLOGY CO., LTD
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

*Email: LabTesting@gima.com ¢ Tel: (86) 571 8999 7158

Vme test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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DETAILED RESULTS:
Client’s Requirement, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)

Test Method: CPSC-CH-C1001-09.4
Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No. 1 2 7 8 e
Result Result Result Result Limit
esu
Test Item CAS No. (mg/kg)

(mg/kg) (mg/kg) (mg/kg) (mg/kg)

Dibutyl phthalate 84742 ND ND ND ND 1000

(DBP)

Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000

(BBP)

Di-(2-ethylhexyl)

ohthalate (DEHP) 117-81-7 ND ND 372 ND 1000

Di-n-actyl phthalate’ 45,005 ND ND ND ND 1000

(DnOP)

Diisononyl phthalate 28553-12-0

(DINP) 68515-48-0 ND ND ND ND 1000

Diisodecyl phthalate 26761-40-0

(DIDP) 68515-49-1 ND ND ND ND 1000

Conclusion PASS PASS PASS PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

TION TESTING TECHNOLOGY CO., LTD *Email: LabTesting@gima.com * Tel: (86) 571 8999 7158
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

vn:e test results) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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Pages:
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DETAILED RESULTS:

California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method:

CPSC-CH-C1001-09.4
Analytical Method: Gas Chromatography with Mass Spectrometry

Specimen No. 1 2 7 8 S
Result Result Result Result Himit
esu
Test Item CAS No. (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg)
Dibutyl phthalate 84-74-2 ND ND ND ND 1000
(DBP)
Benzyl butyl phthalate 85-68-7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
ohthalate (DEHP) 117-81-7 ND ND 372 ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 i W M WR 1040
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND ND ND ND 1000
Di-n-hexyl phthalate o ¢ 5 ND ND ND ND 1000
(DnHP)
Conclusion PASS PASS PASS PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

AMSRYCTION TESTING TECHNOLOGY CO., LTD
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

*Email: LabTesting@gima.com ¢ Tel: (86) 571 8999 7158

Vme test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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SPECIMEN DESCRIPTION:
Specimen No. Specimen Description Location
1 Black plastic Zipper teeth
2 Black coating Zipper head
3 Silvery metal Zipper slider
4 Silvery metal Zipper puller
5 Silvery metal Ring
6 Golden metal Ring
7 Black coated black textile Main body
8 White ink Raw material

TION TESTING TECHNOLOGY CO., LTD *Email: LabTesting@gima.com * Tel: (86) 571 8999 7158
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

Vme test results) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd
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SAMPLE PHOTO:

T R BT LAY ET AN

-End Report-

PYCTION TESTING TECHNOLOGY CO., LTD *Email: LabTesting@qgima.com ¢ Tel: (86) 571 8999 7158
A2 Building ¢ No. 1213 Huoju South Road *Puyan Street #Binjiang District*Hangzhou * China

Vme test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




